Equipment

NORTHCOUNTRYGOLD



Westland
INncinerators

1. Model CY-2014-CA
2. Model CY-1020-FA “N”

3. ModelCY-2050-FA



WE,

LAND

ENVIRONMENTAL SERVICES INC.

www.westlandenvironmental.com

Capacity

Nominal 20 kg/h for Type |ll waste. Actual
capacity dependent on waste composition
and operation

Power Requirements
115 V 60 Hz single phase

Combustion Chambers
0.40 m" Primary and Secondary
Chambers

Stack

- 23 cm diameter

- 3 m high

- Refractory lined stack
- Spark arrester

Casing

10 gauge steel

Lining: high heat duty castable refractory
High temperature insulation.

Doors
711 mm x 711 mm clear opening; 6.35

mm steel plate c/w heavy duty blade latch.

Refractory lined;

DOUBLE CHAMBER
[...]
— = ] Ly Bl ” - LOABING DIAGRAM LA80 OFF HIGHWAY GV » 8
et T— - DESGN IN ACCORDANCE WITH CAN/CSA-S5-00 WTH MODIFIED LOADING
_ 28 Tl T—- TP, B A3 FOLLOWS:
23 leL. T, = STFF. g ROADWAY
ol ¥ . TP, g T —— ¥ T4 204.6204.6 R=883.6 2046 2046 (WN) ﬂ 0
o ———
= T— A ——
w u||l._ ALL BRACMC L100x10Dx10 o I - _ - P
- 1 SE500TE00 2 aC =l
3 E BEND AS SHOWN glg __
1680 R R2
40 250 J0x52 SLOTTED HOLE
| e | BEARING DIAPHRAGM INTERIOR DIAPHRAGM

anvng
D4-PC-0011-4

Fiomarue G400 1= 00y
.




Jaw Crusher



4 1AL LD Tl LA O UL DN I LD U YAV I Wl WD D W D WA LD WYY L LD,

1 of2

Products > Crushers and screens > Mobile crushers and screens > Jaw crushers >

QJ240

Former name: Extec C10+ Jaw Crusher
This compact self-propelled machine brings
the revolutionary features of the Sandvik
Q1340 to the smaller quarry or demolition
site, where operating space is limited, yet
high performance required. Of most sturdy
construction, its power management
coupled with unique jaw design makes it an
icon for this category of crusher. The Q1240
represents a totally new concept in tracked
crushing designed to increase production,
reduce operating costs and produce a
consistent product. Suitable for crushing
virtually any material it encounters.

Features and values

* High crushing speed, together with large
feed opening, provides impressive rates
of production, yet able to previde superb
reduction ratios

¢ Hydraulically adjustable CSS for a variety
of applications

+ Reverse crushing action to relieve
blockages and automatic central
lubrication system to increase machine
up-time

* Hydraulic legs for increased stability and
servicing capabilities

Key specifications

Equipment -
Max feed size 520
Capacity up to 225 MPTH
No. of products 1 + NF
Weight (tons) 354t

Operating dimensions
Height

Width

Length

Transport dimensions
Height

Width

Length

Main Conveyor dimensions
Height
Width

3.80 m (12 & 6 in)
3.84 m (12 Rt 7 in)
13.80 m (45 ft 3 in)

3.28 m (10 /£ 9 in)
2.75m (9 ft 0 in)
12,08 m (39 ft 8 in)

2.60m (8 ft 6in)
0.80m (2ft7in)

LILRD, E7 ¥ W WYL IR AN DU UL UUELDATII VIR LULLY D U VIR U L 2W0 LTICTTIC...

Contact us

Find a dealer near you

Related products

Q1340

Q1330

30/11/2010 8:20 AM



I IO LD VN WAL D G DL W D UY AUV LIS SLUDIL D IR DL WD WAYY Wl WD,

2of2

Side Conveyor dimensions
Height 1.65m (55 in)
Width 0.65m (2 ft2in)

Jaw opening dimensions
Height 1m(3ft3in)
Width 065m(2ft2in)

BILLPA. S0 ¥ WY WY LI LS ALIL OO ULV LAY IR CUNLY DA VIV U LLW LTI LG,

30/11/2010 8:20 AM



Structures



&); ATCO

“Cace HniRe BaR T ATCO Structures & Logistics Ltd

5115 Crowchild Trail SW., Calgary, Alberta T3E 1T9
Phone: (403) 292-7849  Fax: (403) 292-7575

Industrial Modular Buildings H .
Commercial Modular Buildings S IBC I L S e

%00 §

iTo: John Schabert Date: November 26, 2010

Fold-A-Way +Warchouses Company: JDS Mining
* Repairshops

From: Daniel Grunberg
Subject: Fold-A-Way — Budgetary Pricing

If you have any problems receiving this document, please call (403) 202-7849
Sales » Rentals « Leasing

Heilo John,

Thank you for inviting ATCO Structures & Logistics to submit a budgetary proposal for a Fold-A-Way building.
We are committed to providing you with outstanding products and service, and look forward to continuing a
dialogue to this end. Please see below for pricing details.

40’ x 18’ x 80’ Fold-A-Way

Fold-A-Way package budgetary price - $220,000.00

Fold-A-Way package includes:
— Sky lights
~ Galvanized interior and exterior
— One (1x) electrically operated cargo door on an endwall, with manual bypass
-  Two (2x) steel personnel door packages at each end wall
- Three (3x) Used-oil powered unit heaters
— High-pressure sodium light package (interior & exterior)
- Electrical jacks throughout the building (total of 10)
— GSL 55 (Ground Snow Load)
- R20 insulation
- 14 foot side walls
- lce guards over personnel and cargo doors

Terms:
— All applicable taxes are extra.
- Building to be engineered to fit into an aircraft w/ 9° panels.
— Pricing is for solely for budgetary purposes.
— This is for product supply, FOB Nisku, Alberta.
- Transportation and installation have not been quoted at this time.

If you have any questions or concerns regarding this quotation, please do not hesitate to contact me at
(403) 292-7849 or fax at (403) 292-7575. Thanks again for considering ATCO products and services.

Best regards,

Daniel Grunberg
Sales Coordinator, Workforce Housing

ATCO
5115 Crowchild Trail S.W., Calgary, AB T3E 1T9
Direct: 403-292-7849



EnviroTank
Specification



Envirotanks — Specifications

King Manufacturing to manufacture and fabricate two (2) 35,000 Litre fuel storage tanks capable of fitting
into a Hercules aircraft.

Two (2) ~ Shop Fabricated Above Ground Steel Horizontal Storage Tanks for Flammable & Combustible
Liquids

@ Manufactured and Labeled in accordance with ULC Standard S-601 and S-653
@ Designed for Transportation in Hercules Aircraft

@ 88" Diameter

& 384" Length

@ Shipping Weight — Approximately 16,000#

& 20 Litre Spill Box

o 95% Overfill Valve

o Drainback Valve

Full length sills

Constructed 3/16" steel plate (shell & heads)

2" Vent

Manway

Removable Ladder

Standard Fittings

Gauge Chart

Dip Stick

Exterior fittings and sills sandblasted and painted Endura (white)

(CRCACRCRCRCRCH AT

Water Treatment and Waste Water Treatment Plants



Waste Water
Treatment

Plant, Sludge
Press

1. Sealr
2. SaniTherm
3. BiPure Water

4. JDS Engineering



OUR COMPANY

Seair Septic Inc. is a leading distributor of
portable wastewater treatment equipment
providing easy, efficient, and cost effective
solutions for all wastewater applications.

Seair Septic utilizes a proprietary diffusion
and sterilization process that treats all
organics and pathogens without the large
scale and harmful chemicals associated with
traditional methods of wastewater treatment.

Our Seair process primarily consists of:

* Primary ozone treatment using our
patented diffusion technology to
breakdown fats, oils, greases
and organics;

* Advanced oxidation or aeration using
concentrated oxygen to promote natural
degradation of organic matter; and

* Secondary ozone treatment to oxidize
any remaining organics and sterilize
the effluent, ensuring it is completely
safe for discharge

Conventional

OUR PRODUCTS

PWW20 System:

» Complete wastewater treatment plant
housed in an insulated, skid mounted
20-foot container

» Suitable for 1500 gal/day
{approx. 30 man camp}

« Utilizes ozone treatment and
advanced oxidation

i

O, mmp

_i
=

PWWA40 System:

« Complete wastewater treatment plant
housed in an insulated, skid mounted
40-foot container

« Suitable for 3000 gal/day
{approx. 50 man camp)

« WHilizes ozone and biological treatment

AL

Diffusion Methods

O

Course Surface Fine Surface
area: area:
1000 bubbles/m? 10¢ bubbles/m?
faial SASU10) S Total SA=
{102}

Retention Tims
<1ls

Sealr Diffusion
Technology
L

Micro Surface area:
10" bubbles/m”

Total Surface Area=
(10%)4n

Retention Time
> 1 min

PWW40 Treatment Plant

it ideal for destroying any of the orga
matter, pathogens and hazardous chessits
found in wastewater. The by-priiducts of
ozonation are water, oxygen and carbon
dioxide, making it 100% safe for the
environment.

Why a patented diffuser?

Seair's patented diffuser produces extremely
small {5 micron) micro-bubbles. These
bubbles increase overall surface area and
stay in solution for minutes rather than
seconds - allowing for more efficient use of
gas and faster processing times.

What happens to the sludge?

The Seair Septic Systems do not produce
any sludge, all solid materials are fully
oxidized.

What about larger camps?

The modular design of the Seair Septic
systems allows them to be scaled to fit the
needs of any size camp. They can also be
custom designed for specific wastewater
applications. 125 man and 500 man remote

units available {upon request).



SERVICES

Seair Septic offers onsite maintenance
with every unit.

« Qualified Seair trained service people
* H2S and First Aid Certified

» Preventative maintenance and
24 hour on-call service

= Scheduled testing to ensure
effluent quality

« COR Certified

COUR

Certificate of Recognltion

100% Sludge Free - No Solid Residues Produced
No Chemicals
No Filters Or Grease Traps
No Consumables
Resistant To Biological Shocks
All Permits Handled By Us
Completely Odorless
Skid Mounted For Easy Relocation
Rugged Construction
Completely Environmentally Safe

INSIDE A PWW40

SH

SEPTIC INC.

Box 3329
Spruce Grove, AB, T7X 3A6

Tel: 780-960-6040
Fax: 780-960-6041
info@seairseptic.ca

www.seairseptic.ca

ADVANCED TECHNOLOGY
FOR THE TREATMENT
OF WASTEWATER

A Leading Distributor uf
Portable Wastewater Treatment Systems
For Camps of All Sizes

7180-960-6040




- -'I;:- )

L 6

Membrane Bioreactors
for Wastewater Treatment Systems

/w-‘;

SAN ITH ERM A

B

i
)

Over Sixty Ygars of-Excellence

"\(.1 t‘f‘{:

sy




SaniBrane® flat-plate MBR designs allow
optimum air-scouring to keep the membrane

surfaces clean.

The reliable air scouring and consistent,
long-term flux rates make these membranes
suitable for treating domestic sewage in both
industrial and municipal environments.

A SaniBrane® module being installed in a concrete tank.

SaniBrane®
Projects

Design
Flow

Modules

Other benefits include:

* excellent permeate
water quality

¢ considerable
reduction in
sludge production

* improved ease of

Permeate

manifold

wastewater re-use

* the option of integrating the system

One of our

module designs

with reverse osmosis membranes

Air
diffusers

¢ two-year warranty on membrane life

* ability to operate with gravity flow

(i.e., no pump required)

* significantly less operator intervention than is
required with hollow-fibre membranes

* open-top flow-through design ensures effective
scouring and MLSS mixing

MLSS ‘ BOD TSS

TYPICAL APPLICATIONS

Fecal Coliform t Comments

Snap Lake 5,283 gpd 12,000 - 18,000 <5 mgil Industrial
NWT, Canada | (20 m%day) L (Design Range) | (detection limit) S 3lulis S B AL Camp
Sooke 63,401 gpd 12,000 - 18,000 <5 mgll -
BC.Canada | (240meday) | * | (Design Range) | (detection fimit) [< T ™I Residential
. 650 Man
Attawapiskat | 48,750 gpd 12,000 - 18,000 .
ONT, Canada |(184.5 m¥day)| 3 (Design Range) | 10M9A | 10mg/L.| 100 F.C./100 ml '”ggﬁ:ga'
. 230 Man
Attawapiskat | 17,250 gpd 12,000 - 18,000 :
ONT, Canada | (65.3 m¥day) | | (Design Range) | 10M9L  [10mg/L| 100 F.C./100 mi e
Gahcho Kue 7,000 gpd 12,000 - 18,000 Industrial
NWT, Canada | (26.5 m*/day) 1 (Design Range) 15mgl 15mgA. | 10FC./100 mi Camp
Pemberton 3,963 gpd 12,000 - 18,000 <5 mg/L Industrial
BC, Canada | (15 m*/day) 1 (Design Range) | (deiection imit) | < 3mgiL| <5F.C./100 ml Camp
Lake O’ Hara Ultraviolet
Lodge (?S? '11193 /ggd) 1 d? . f'.“gﬁ.L g [<1 Mgl treatment follow-
BC, Canada Y {oetection limit} ing SaniBrane®
Gul Sludge
ulf islands, | 26,417 gpd <5 mgil thickening:
BC, Canada | (100 m¥day) | 2 36,000 (detection fimity | < 1 ML} <TRC.A00M | T cvated
shudge




i ane AC

A membrane bioreactor (MBR) combines one of
the oldest and most mature wastewater treatment

technologies with the very newest. It can be likened to
an activated sludge treatment plant combined with an

extremely effective clarifier.

The basic operating theory behind membranes is
conventional biological treatment combined with a
semi-permeable barrier that precludes mixed liquor

suspended solids (MLSS) from being discharged from

the biological reactor. This semi-permeable barrier
is generally an engineered plastic such as PVDE
PES or PVC, perforated with innumerable tiny holes

v L

Revolutioﬁizing Waétewatér Treatment.

Pre-
treatment

treatment

MBRs take fewer steps than conventional activated sludge
plants to produce the required effluent. That means there
is less room for operator error and equipment malfunctions

- i d time.
- smaller than the size of the MLSS. saving you money anc fime

Clear, treated liquid is drawn through the openings,
either by gravity cor by using a pump. Normally, such
a semi-permeable barrier would plug immediately
after being placed in the MLSS tank, but proper design
prevents solids from accumulating on the membrane
surface and “blinding” the holes.

There are two main wastewater membrane
configurations, hollow-fibre and flat-plate. Hollow-
fibre designs resemble spaghetti strands with hollow
centres. Flat-plate designs consist of plates with
membrane fabric on each side. SaniBrane® designs are
strictly flat-plate, which allows optimum air-scouring
to keep the membrane surfaces clean. This results in
less maintenance and simpler piping, for example, no
back pulsing.

TR ~ o
) [t _ c P o . =
_f_"\‘_f_ 9 Turhidity . 9 /““ Dissalved - | Q ' . . 3
— " Partinte \-BE Cells » Bacteria |\ o Thacro- B TSR Dissolved ions " Pure
— " Nittration MHEE Crysplosporidium [§ f8=1 -~~~ molecules cu Small organic " water
N % Giardia cysts FNIE= o _C\?_Iloms ..g molecules Rz

ily emulsions ~Jid e VITUSES 5 g - T
N ) ity ¢m = ’ Profeins - =

SaniBrane® SaniBrane® SaniBrane®
.20 micron .08 micron .03 micron
pore size pore size pore size

Sanitherm’s experts select the most appropriate semi-permeable barrier for the application.



I

L R ICQTO | ) o
— = L] —

"

to Meet Your U'nique Requiréments

SaniBrane® MBR technology is suitable for a wide variety of applications in both industrial and municipal
environments. Sanitherm’s range of configurations and housing systems will fit your needs perfectly, regardless of
the remoteness of your location or the severity of the climate at your site.

Sanitherm’s wastewater treatment plants are currently in use worldwide, in municipalities, rural gas stations,
remote resorts, golf courses, schools, construction camps and oil and gas exploration camps. They are also suitable
for cruise ships and offshore oil drilling facilities — anywhere
needing reliable waste treatment with a small footprint.

Sanitherm’s design team will work with you to determine
the most suitable size and configuration for your project,
based on population and environmental considerations. Then
Sanitherm will build and install your system. Once in place,
you will find it versatile and easy to operate.

SaniBrane® Container Systems

Sanitherm is at the forefront of addressing wastewater
challenges in remote areas. The SaniBrane® Container System
is suitable if you have limited land mass,
a small population and need a complete,
compact and self-contained wastewater
treatment system.

Clients for this efficient plant
include mines, oil fields, industrial

camps, remote municipalities, resoris
rural rest stops and . . .
The plant is built in a shipping container,

in the world. A 15 m*/d plant weighs

approximately 15,000 pounds or 6,800 kg,
which means that it's transportable with a
heavy-lift helicopter. On-site, it has a small footprint.

A SaniBrane® container system can be set-up and operating in
just a few hours — no building required. All you need is the
sewage inlet connection, the treated effluent connection and the
power connection. The system is very low-maintenance and
you will find that in most cases the effluent is of higher quality

than required. Standard sizes include:
Several standard sizes are available, all complete with flow * 4,000 gpd (15m¥d),
equalization, treatment tankage, heat, lights and controls. A pUikinSkiole 0N

. . : . e : hi-cube” container
long list of available options will ensure compatibility with your .
specific requirements. For example: * 8,000 gpd (30m°Ad),

inside a 48-ft container
» Inlet screens

« 12,000 gpd (45m%d),
* Effluent discharge pump chamber inside two 40-ft If a helicopter can get there,
¢ Effluent disinfection “hi-cube” conlainers S0 can a SaniBrane®
» Larger heaters (standard is SkW) + 16,000 gpd (B0mY/d), Container System.
* Air conditioning inside two 48-ft
containers

Let Sanitherm custom-build a compact and cost-effective
wastewater treatment solution for your site. » Custom containers



SaniBrane® Concrete Tank Systems

Customers with large volumes to treat may